AGENDA
A meeting of the Council of the Corporation
of the Town of Northeastern Manitoulin and the Islands
to be held on Tuesday, March 4, 2025
at 7:00pm

Call to Order
. Approval of Agenda
Disclosure of Pecuniary Interest & General Nature Thereof

Minutes of Previous Meeting
i.  Confirming By-Law 2025-08

New Business
i.  Request for use of Municipal property — Helping Hands Family Missions
ii.  Rock Networks — Harbour View Road

. Minutes and Reports
i.  Little Current Landfill Monitoring Report 2024
ii.  Sheguiandah Water Treatment Annual Report
tit.  Little Current Water Treatment Annual Report
iv.  Manor minutes — January
v.  Manitoulin East Municipal Airport minutes — February
vi. DSSAB 4™ quarter
[...]
This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 under the Safe
Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario Water Resources Act. The reports
are prepared by the Ontario Clean Water Agency. Acronyms and definitions can be found at the end of the
report.

A copy of the Summary Report must be provided to the members of the municipal council by March 31, 2025.

SECTION 2: REQUIREMENTS OF THE REPORTS
Schedule 22 Report

The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:
* A summary of the quantities and flow rates of the water supplied during the period covered by the
report, including monthly average and maximum daily flows.
* A comparison of the summary to the rated capacity and flow rates approved in the systems approval.
Section 11 Report
The annual report must contain the following:
* A brief description of the drinking water system and a list of chemicals used by the system.
= A description of any major expenses incurred during the period covered by the report to install, repair or
replace required equipment.
* A summary of all adverse water quality incidents (AWQI) reported to the Ministry
* A summary of corrective actions taken in response all AWQIs
= A summary of all test results required under the regulation, under an approval, municipal drinking water
licence or order, including an OWRA order.
= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.

Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a Director
the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.

2|Page



9

= 2024 Annual Report
Shegtiiandah Water Treatment

SECTION 3: SCHEDULE 22 REPORT

3.1: Flows - Treated

In accordance with the Municipal Drinking Water License (MDWL), the Sheguiandah WTP shall not be
operated to exceed a maximum flow of 546 m3/d to the distribution system.

The daily treated water maximum flow was 115.3 m3 and represents 21% of capacity. In 2024, the total
volume of water sent to the distribution system was 19,180m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum capacity.

Total Monthly | Average Flow | Maximum Maximum Limit
Flow (m3/d) Flow Flow Rate :
Month ( m3) (m3/d) (L/s) Ratedm(;?dpmty
January 1,365.4 44.05 52.6 10 546
February 1,280.0 44.14 48.3 4.27 546
March 1,331.8 42.96 48.6 4.29 546
April 1,464.9 48.83 61.3 10 546
May 1,972.3 63.62 115.3 10 546
June 1,790.1 59.67 78.7 4.52 546
July 2,146.7 69.25 92.5 10 546
August 2,264.1 73.04 100.5 10 546
September 1,539.9 51.33 61.1 4.52 546
October 1,366.4 44.08 76.2 10 546
November 1,307.0 43.57 106.8 5.99 546
December 1,351.4 43.59 55.7 10 546
Total 19,180.0
Average 52.34
Maximum 115.3 10 546

3.2: Flows - Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 7.6 L/s and a
maximum daily volume of 654.624 m>/d.

The average monthly raw water flow for this reporting period was 114.33 m*/d. The maximum daily flow was
278.8 m*/d representing 43% of water taking limits. In 2024, the total volume of water sent to the distribution
system was 41,878.19 m3

The quantity of raw water taken did net exceed limits stipulated within the PTTW.

3|Page




2024 Annual Report
Sheguiandah Water Treatment

Total Monthly | Average Flow | Maximum Maximum Limits
Flow (m3/d) Flow Flow Rate L/s m®/d (pTTw)
Month (m3) (m3/d) (L/s) (PTTW)
January 3,198.0 103.16 121.3 3.69 7.58 654.6
February 3,267.3 112.67 141.5 4.49 7.58 654.6
March 3,607.2 116.36 155.8 4.43 7.58 654.6
April 3,466.6 115.55 154.6 4.37 7.58 654.6
May 3,970.4 128.08 2447 5.09 7.58 654.6
June 3,4394 114.65 158.9 3.42 7.58 654.6
July 4,208.69 135.76 191.1 | 3.54 7.58 654.6
August 4,022.9 129.77 220.7 | 348 7.58 654.6
September 3,077.2 102.57 . 3.21 7.58 634.6
October 3,215.0 103.71 278.8 4.55 7.58 654.6
November 2,796.7 | 9322 197.4 4.45 7.58 654.6
December 3,608.8 116.41 182.9 4.82 7.58 654.6
Total 41,878.19
Average 114.33
Maximum 278.8 5.09 7.58 654.6
Sheguiandah WTP Raw Flow Rates
8 LS L¥] i i i CN S
-
—_ 6
o
S S 1 ] -
: 1 ilE
(14
2 3
o
TR 2
3
b 1
o
Jan Feb Mar Apr May Jun Ju Aug Sep Oct Nov Dec
Month
C—1Maximum ——PTTW Limits

4|Page



(D

2024 Annual Report

~ 7~ Sheguiandah Water Treatment

Raw Flow Rate (m3/d)

700
600

500 -
400 +

300
200
100

Sheguiandah WTP Raw Flow Data

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

C—IMaximum

Month

—u=Average ——PTTW Limits

3.3: Annual Raw Water Review

2024 41,878.19 114.33 278.8 43%
2023 37,643.3 103.13 370.7 57%
2022 28,239 77.37 148.3 23%
2021 35,490.3 97.23 317.5 48.5%
2020 ‘ 35,116.5 95.95 3213 49%

3.4: System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on July 16, 2024. The facility scored 0/482
providing a rating of 100%.

Two non-compliance were identified in the inspection report. However, risk ratings were not assigned to the
non-compliances.

Question ID: DWMR 115001: The following instance of non-compliance was noted during the inspection.

The MDWL was renewed in 2021 and included a requirement for monthly UV Transmittance

(UVT) sampling was added. The licence states "UV Transmittance to be tested monthly for a minimum UTV of
93%". This was missed by both the OCWA team and the drinking water inspectors and as a result of this error,
monthly UVT sampling was not completed in 2021, 2022 or 2023. The sampling plan has been updated to

5/Page



2024 Annual Report -
Sheguiandah Water Treatment
include monthly UVT sampling and the first sample was collected in January of 2024 and continues to be
collected on a monthly basis.

g

Question ID: DWMR 1094001: Water quality sampling requirements imposed by the Municipal
Drinking Water Licence and Drinking Water Works Permit were not met.

Quarterly composite samples at the point of discharge to the North Channel are collected and tested for total
suspended solids (TSS). The annual average concentration must not exceed 25 mg/L. All required sampling
was completed, and the annual average concentration was well below the 25 mg/L requirement. The October
2023 sampling was missed due to operator oversight.

3.5: AWQIs Reported to the Ministry

02-Dec-24 Filter AWQI#166986 — Filter 2 failed to meet its filter | 02-Dec-24
Efficiency efficiency requirements for the month of
November. Filter media changes performed in
November caused some media carry over into
the turbidity meters resulting in turbidity spikes
on start up. The failed filter efficiency was
reported. MOH did not have any required
actions

30-Dec-24 Pressure Low AWQI#167142 — A power surge knocked out 04-Jan-25
the highlift pumps and resulted to a drop in
system pressure. One resident called to inform
they had no pressure during the event. As a
result, the incident was called into MOH and
SAC. The MOH issues a DWA for the affected
area. Two sets of 3 bacti samples were
collected. All sample results were clear of TC
and EC. The MOH then lifted the DWA for the
affected area.

SECTION 4: SECTION 11 REPORT

4.1: Information to be provided

Population Served 353

Does your Drinking-VVater System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on %
the Internet? 18

Town of Little Current,
Municipal Office

14 Water StE

Little Current, Ontario
POP 1K0

Number of Designated Facilities served: 0

Location where Summary Report required under O. Reg. 170/03 Schedule
22 will be available for inspection.

6|Page



2024 Annual Report
_ Sheguiandah Water Treatment

Did you provide a copy of your annual report to all Designated Facilities

you serve? NA

Number of Interested Authorities you report to: 0

Did you provide a copy of your annual report to all Interested Authorities

you report to for each Designated Facility? NA

List all Drinking-Water Systems (if any), and their DWS Number which

receive all of their drinking water from your system: N/A

Did you provide a copy of your annual report to all Drinking-Water System
owners that are connected to you and to whom you provide all of its N/A
drinking water?

Indicate how you notified system users that your annual report is available, Public access/notice via the web
and is free of charge. & via Government Office

Indicate if you notified system users that your annual report is available and

is free of charge using an alternate method YES

4.2: Facility Description

The Sheguiandah plant consists of a raw water pumping station equipped with a sodium hypochlorite
injection system for the control of zebra mussels. The zebra mussel control system is operated seasonally
from May to November inclusive when the raw temperature is above 8 Celsius. The building houses three
low lift vertical turbine pumps.

The treatment consists of a direct filtration chemically assisted plant with a rated capacity of 6.3 L/s. There
are two multimedia filters after the flocculator. Each filter contains anthracite, sand and gravel. There are
two backwash pumps, to provide filter backwashing as required. The plant has two clearwells, with a
capacity of 142 m3 and 176 m3, respectively. Following the clear well there is a high lift pump well with a
volume of 119.7 m3. There are three vertical turbine high lift pumps, two located in clearwell two and one
located in the high lift pump well. Each pump has a rated capacity of 9.9 L/s at a TDH of 86.75 m. Also
included in the highlift well is a fire pump rated at 23L/sec which can be activated from the Sheguiandah
Fire Hall. There are two hydro pneumatic tanks which provide system pressure when the high lift pumps
are off.

Primary disinfection is achieved by ultraviolet disinfection and sodium hypochlorite. The process
wastewater supernatant is returned back to Sheguiandah Bay. The settled solids are hauled from the plant
for disposal in the municipal lagoon.

4.3: Chemicals Used

Sodium Hypochlorite 12% | Disinfection
Aluminum Sulphate (Dry) Coagulant

4.4: Significant Expenses

Significant expenses incurred to

[]1 Install required equipment
[X] Repair required equipment
[X] Replace required equipment

7|Page




(9

2024 AnhuaFReport

Sheguiandah Watér Treatment

3707397 31-Jan-25 New SCADA computer and filter 2 turbidity repair —
$14,559.65
3952246 13-Dec-24 High lift pump replacement — $29,455
3997219 04-Dec-24 Low lift pump replacement — $13,726
31-Dec-24 Filter media change, autodialer replacement, generator
radiator flushed, SCADA computer repair & filter discharge,
ACV valve repairs — $37,809.97

4.5: Adverse Water Quality Incidents

Incident
Date

Parameter

Result

Unit of
Measure

Corrective Action

Corrective
Action Date

02-Dec-24

Filter
Efficiency

93.87

%

AWQI#166986 — Filter 2 failed to meet its
filter efficiency requirements for the month of
November. Filter media changes performed in
November caused some media carry over into
the turbidity meters resulting in turbidity spikes
on start up. The failed filter efficiency was
reported. MOH did not have any required
actions

02-Dec-24

30-Dec-24

Pressure

Low

AWQI#167142 — A power surge knocked out
the highlift pumps and resulted to a drop in
system pressure. One resident called to inform
they had no pressure during the event. As a
result, the incident was called into MOH and
SAC. The MOH issues a DWA for the affected
area. Two sets of 3 bacti samples were
collected. All sample results were clear of TC
and EC. The MOH then lifted the DWA for the
affected area.

04-Jan-25

4.6: Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03

Collected

Min #

Max #

Min # | Max # Samples | Min #

Max #

Distribution

29

28 0

320

8|Page




(9

s S sl 2024 Annual Report
~ ~ Sheguiandah Water Treatment

4.7: Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03

Minimum | Maximum
Turbidity, On-Line - Filter 1 8760 0 2.00 (NTU)
Turbidity, On-Line - Filter 2 8760 0 2.00 (NTU)
Free Chlorine Residual, Treated 8760 0.25 3.76 (mg/L)
Free Chlorine Residual, Distribution 104 0.56 2.20 (mg/L)
Location 1

4.8: Summary of additional testing and sampling carried out in accordance with the
requirement of an approval, order or other legal instrument

Backwash (BW) Total Jan 08 2 mg/L
MDWL 197-101 Suspended Solids (TSS) Feb mg/L
] Mar mg/L
Quarterly sampling Apr 02 - mg/L
Issue Date: February 25, 25 mg/L annual average
2021 May mg/L
Jun mg/L
Expiry Date: February Jul 08 <2 mg/L
24,2026 Aug mg/L
Sep mg/L
Oct 07 <2 mg/L
Nov mg/L
Dec mg/L
Annual Average 2 mg/L
UV Transmittance Jan 31 95.5 95.6 %
MDWL 197-101 (UVT) Feb 22 972 98.1 %
o Mar 04 98.9 98.9 %
M‘mmgg}) /UVT of Apr 03 95.6 97.1 %
Issue Dzz;t,ez:ol;ibruary (] May T 970 %67 | 9
Jun 10 97.9 97.9 %
Expiry Date: February Jul 08 972 96.4 %
24,2026 Aug 07 NA 979 %
Sep 03 N/A 97.4 %
Oct 07 95.5 94.0 7
Nov 12 97.4 972 %
Dec 09 96.0 96.0 o

9{Page



2024 Annual Report
Sheguiandah Water Treatment

4.9: Summary of Inorganic parameters tested during this reporting period or the most

recent sample results

Antimony: Sb (ug/L) - TW
Arsenic: As (ug/L) - TW
Barium: Ba (ug/L) - TW
Boron: B (ug/L) - TW
Cadmium: Cd (ug/L) - TW
Chromium: Cr (ug/L) - TW
Mercury: Hg (ug/L) - TW
Selenium: Se (ug/L) - TW
Uranium: U (ug/L) - TW

2020/01/13
2020/01/13
2020/01/13
2020/01/13
2020/01/13
2020/01/13
2020/01/13
2020/01/13
2020/01/13

0.14

<MDL 0.2

12.2
12
0.003
0.19

<MDL 0.01

0.08
0.01

6
10
1000
5000
5
50
1
50
20

MAC

No
No
No
No
No
No
No
No
No

1/2 MAC
No
No
No
No
No
No
No
No
No

172 MAC

MAC

Fluoride (mg/L) - TW 2022/01/10 <MDL 0.06 1.5 No No
Nitrate : (mg/L) - TW 2024/01/08 0.163 10 No No
Nitrate : (mg/L) - TW 2024/04/02 0.13 10 No No
Nitrate : (mg/L) - TW 2024/07/08 0.115 10 No No
Nitrate : (mg/L) - TW 2024/10/07 0.071 10 No No
Nitrite : (mg/L) - TW 2024/01/08 <MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2024/04/02 <MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2024/07/08 <MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2024/10/07 <MDL 0.003 1 No No
Sodium / Na (mg/L) - TW 2022/01/10 6.51 20" No No

*There is no "MAC" for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical
Officer of Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be
communicated to local physicians for their use with patients on sodium restricted diets.

4.10: Summary of Lead testing under Schedule 15.1 during this reporting period

Minimum Maximum

Distribution - Lead Results 2 0.19 0.56 10 0
(ug/L)

Distribution - Alkalinity (mg/L) 2 57 58 N/A N/A
Distribution - pH In-House 2 7.30 8.39 N/A N/A

10j{Page



et 2024 Annual Report
~Sheguiandah Water Treatment

4.11: Summary of Organic parameters sampled during this reporting period or the most
recent results

MAC 12 MAC

Alachlor (ug/L) - TW 2020/01/13 <MDL 0.02 | 5.0 No No
Atrazine + N-dealkylated metabolites (ug/L) - TW 2020/01/13 <MDL 0.01 5.0 No No
Azinphos-methyl (ug/L) - TW 2020/01/13 <MDL 0.05 | 20.0 No No
Benzene (ug/L) - TW 2020/01/13 <MDL 0.32 1.0 No No
Benzo(a)pyrene (ug/L) - TW 2020/01/13 <MDL 0.004 | 0.01 No No
Bromoxynil (ug/L) - TW 2020/01/13 <MDL 0.33 5.0 No No
Carbaryl {ug/L) - TW 2020/01/13 <MDL 0.05 [ 90.0 No No
Carbofuran (ug/L) -TW 2020/01/13 <MDL 0.01 | 90.0 No No
Carbon Tetrachloride (ug/L) - TW 2020/01/13 <MDL0.17 | 2.0 No No
Chlorpyrifos (ug/L) - TW 2020/01/13 <MDL 0.02 | 90.0 No No
Diazinon (ug/L) - TW 2020/01/13 <MDL 0.02 | 20.0 No No